

Test Report

Test Report

Test Report

No.: CANEC24023568707

Date: Oct 30, 2024



Test Report

No.: CANEC24023568707

Date: Oct 30, 2024

Page 10 of 16

ATTACHMENTS

PBB/PBDE T* 2a TeCHMENTS

